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B H

Statement

At T A B AR T HY A HE N R B TE AL

This report is invalid without the special seal for report of Lionaces and the
signatures of approver.

AR TR SO R e R
This report is invalid if it is blotted out and deleted.
ZAE A S R T N YRR & 2 HE T H 3 e H .

If the applicant has any questions about results, shall submit to Lionaces within 15
days.

A AN B 7 I A A7

This report is responsible for the sample provided by the client only.
REARBALVER], AFER S EH) fHAIRE BN

This report shall not be reproduced except in full,or extracted,without the written
approval of Lionaces.

RACRAL LN SCIR PR A BURL, ARG T REE . S8, B4R, K
BEITAHE RSP T S B RIS, A AL AR IR AT AR 5 5T
.

\JH

o

The applicant must provide samples and materials truthfully. All of information
such as product information, parameters, drawings, components, etc. are
provided by the applicant. Otherwise we will not take on any relevant
responsibilities for this report.

i 1t report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued

uced except in full with our prior written permission. The document is available on request and the brief information for its validation can
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1. FEf#id Sample Description

=R ¥ 5] HLJA FEmAs

Sample Name Power Bank Model Name HPBIEESE 00005IS

Pt B (SR

Battery specification 3.7V, 20000y Z4Wh Trade mark als

AR T TN R

Composing mode 2P Mass of battery 42199

RVt A AR LSS U S S CEMENAS§ i .

Battery appearance Approximate Black Cuboid Battery Size 139.8BRYIC60mm 28 Pt

ALt Y Al 78 AR T Rt A

Battery Type Rechargeable Lithium-ion Battery

M 56 = AT 3 B A Al oA R A =

Testing laboratory Shenzhen Lionaces Technology Co., Ltd.

'I:estin Afiress 301, Building B6, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai
9 Street, Baoan, Shenzhen, Guangdong, China

115 Telephone 0755-28280690 HE 4 Email service@lionaces.com

4k website www.lionaces.com

LHEHAL

Applicant

RFCH Ak

Applicant address

He = B

Manufacturer

A BT bk

Manufacturer address

115 Telephone

4k website N/A

Add: 301, Building B&, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
Baoan, Shenzhen, Guangdong, China.
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2. MiAtrHE Standard

BeAE GRIGFPRAEFMY (B 7 &7 1) 38.3 15
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3

3. MR E K46 Test Item And Conclusion

MR H ltem TARE 405 Samples Number 454 Conclusion
38.3.4.1 = E I Altitude simulation it Pass
38.3.4.2 i 1% Thermal test Mt Pass
38.3.4.3 #z 4 Vibration Z1~74, X1~X4 Wit Pas

38.3.4.4 rhili Shock Wit Pass
38.3.4.5 4k % External Short Circuit it Pass
38.3.4.6 £ /& Crush Z5~79, X5~X9 JEIt Pass
38.3.4.71d £ 7 HiOvercharge Z10~Z13, X10~X13 L Pass
38.3.4.8 5kl jf H, Forced discharge Z214~2723, X14~X23 Wit Pass

Z: 2 A A b R R, T & FH (38.3.3(f)F1 38.3.3(g): AN A
Reference to assembled battery testing requirements, if applicable (i.e., 38.3.3(f) and 38.3.3(g)): Not applicable

i8] Notes: P--Pass; N/A--A~i& H not applicable; Y--Yes; N--No;

Z1~Z4,7210~213: FH—ARBCEFEME SR RS HIL;  Batteries at first cycle in fully charged states;

Z5~Z9: FH—ANFEHEFEY 50% e B ER SR B, Cells at first cycle at 50% of the design rated capacity;
Z14~Z23: FH—AFeHCE Y5 A BOEIR S b, Cells at first cycle in fully discharged states;

X1~X4 X10~X13: 25 NFABCEHG B a7 ARSI HIb: Batteries after 25 cycles ending in fully charged states;
X5~X9: 25 A7 HL R ] 50% 1 THAE A ERAS I HLIBIES s Cells after 25 cycles at 50% of the design rated capacity;
X14~X23: 25 D FEH0H A W5 se A A RS R Hth s, Cells after 25 cycles ending in fully discharged states.

BB E (BRaEER T AR @il WRMbRMETI) 38.3 A EK,

The submitted samples complied with UN Manual of Tests and Criteria, Part Ill, sub-section 38.3.

RAS: V1.0
e H i e H A 25k H
Receiving Date #024-01-15 Completing Date py24°01-30 Issue Date 2024-02-02

FH A z AN IR I "
PreTOared by /'f/( Chgcked by 4’ % “ﬂ Approved by DVJ 4 '/2

225 Wen Li: 0 TF2)T Quality Testing Engineer
AE B Huiming Zhu: SLIG=24H Lab Manager
X[ Rick Liu: #AZE5 N\ Authorized Signatory

i 1t report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
dguced except in full with our prior written permission. The document is available on request and the brief information for its validation can
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4. ¥ EF Sample Photos
Hit/Battery (UPBKPD20000BK 3.7V, 20000mAh, 74Wh)
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report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
uced except in full with our prior written permission. The document is available on request and the brief information for its validation can
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/Cell (1260110 3.7V, 10000mAh, 37Wh)
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5. MR K HE Test Method And Verdict

) PR WAL R Fl5E
Clause Requirements Result Verdict
38.3.4.1 | BT WEEHL A 1 P
Test 1: Altitude simulation See Table 1
A F A F I 2E R 79 AN KT 11 .6kpa A B iR FE 22045 °C 1
M TFICAEA DT84/
Test cells and batteries shall be stored at a pressure of 11.6kPa TBR,
or less for at least six hour at ambient temperature (20+5°C) THR, TR
SR AR A TS ETR . T MR, BT, | B REEA
3 FLAGAMALR s B I AL 7E IR TG S5 O TT B R AN T A E AT | oK
— IR AT R I90% . A 5% HLHs Y ZE R ANid H T 58 B RIRAS )k No P
5 B Yl AT F b 2 leakage, no
Cells and batteries meet this requirement if there is no leakage, vgntlng, no
no venting, no disassemble, no rupture and no fire and if the open disassemble,
circuit voltage of each test cell or battery after testing is not less no ruptu_re
than 90% of its voltage immediately prior to this procedure. The and no fire.
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
WK 2: BERER W 2
38332 Test 2: Thermal test See Table 2 .
TG0 FL Y M P 2 S AR R R B A5 T 72 C 12 C SR A T AR 2 D
6/, B FAE IG5 T-40 C+2° C IR N A7 &2 D 6/
PR Ao e i 52 2 R) P g ORI ] [T R A 3073 o AR e B A2 sk
17, FLTER0IK, 36 W P A 5e v vty F Fth 20 76 0 855 T 2
(20°C#5°C) TAFH24/N o X T KRB R AT R it 2, ik T A o
TR I R B[] 28 20 A 1278
Test cells and batteries are to be stored for at least six hours at
a test temperature equal to 72+2°C, followed by storage for at least EBR,
six hours at a test temperature equal to —40+2°C. The maximum THS, TR
time interval between test temperature extremes is 30 minutes. T, TERZLA
This procedure is to be repeated until 10 total cycles are complete,
after which all test cells and batteries are to be stored for 24 hours LK.
at ambient temperature (20 = 5°C). For large cells and batteries the No P
duration of exposure to the test temperature extremes should be at | l€@kage, no
least 12 hours. venting, no
disassemble,
RGBT . B TR, ERERTERA, | o rupture
F HAEA LS Hth B 2H A0 A0 5 B % H R AN N T AR AT X and no fire.
— RIS AT R 90% . A I HL He R SR AN E F T 58 A HCHIRAS 1)k
6 He i AT Lt 2
Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

The results e s

nnot be \-

{Lionaces Teghpblogy Co., Ltd.

\

o Baoan, Shenzhen, Guangdong, China.
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-] FHEZER IRLE R Fl5E
Clause Requirements Result Verdict
WiR3: HREY % 3
3.4. P
©8.34.3 Test 3: Vibration See Table 3

RV AT 2 K THRENLF & EAFIE R AR, JEReiE
WA SEMAE R IR S o IRBDN S IESZBIY, X EAIFEPRLE 7 Hh 22
200 #fizk 2 18], FEEIZE) 7 #62%, #5415 4rdh. X —IRBNE RN
=N HAHTE B R 2 BT A T M E BT 12 I SO
3 /NI o Ferh—ANIRBN 7 1) 0 20U i T L

Cells and batteries are firmly secured to the platform of the
vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall
be repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

PEXP IR 4, XA REAL 12 T il MBEba
AN R A ), AR 12 T o8 KEE R st CRASHIBAD
IENGE

The logarithmic frequency sweep shall differ for cells and Ry
batteries with a gross mass of not more than 12 kg (cells and small KL,
batteries), and for batteries with a gross mass of more than 12 kg TR, L

(large batteries). &, TorEZR
S BRI R BB AL: N 7 ARSE TG, (R g Rk, | B K.
L FRIAR] 18 k. SREHRIBREE 0.8 22k (Afifs 1.6 = No P
K, IR IR B R B AR 8g, (HiZZH 50 #%%) . | leakage, no
o B3 KNS B AR 1E 8gn L RIS I N5 200 #7% . venting, no

disassembile,
no rupture
and no fire.

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

XPRBYEI A : AN 7 FRZETTAR, ORAF 1gn HISRORIEREE, B 240
FRIEF) 18 ffzk. REHIRIEIRIFAE 0.8 2K (S 1.6 ZXK) ,
I AR B 2 KR IR 29, (SR LA 25 #28) o Bk
I FE AR FFAE 290 BLEPRZIG N E] 200 H2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately
25 Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200 Hz.

FOR A AT e v AL e TR AR SR BN EHF R EA.
BRANTCHE K, I HAEA 1 e i e s 2 A 5 = B 2225 s
AR 58 ST BRI AS 8 T R s AN/ TR AT X 1 e I LR

The results MeTvreir s 1@t report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
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Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11

) PR WAL R Fl5E
Clause Requirements Result Verdict
90%. A K HL Y ZERANIE T 58 4 TR0 R A 1 o Fi b M P v
Ho
Cells and batteries meet this requirement if there is no
leakage, no venting, no disassemble, no rupture and no fire and if
the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure.
The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
Wik4: phdz W 4
38.34.4 =)
Test 4: Shock See Table 4

IR R A R 2 P R A S SR K AR I R B b, SRS
A58 HL T 2 1 P AT 22 2R T

Test cells and batteries shall be secured to the testing machine
by means of a rigid mount which will support all mounting surfaces
of each test battery.

TN H It T 48 52 B K03 5 150 g A K R S B ()6 22 70 (1) 2 12 5%

Wi e BRI Rt 5 28 52 e KN i3 50 gn MK 7 220 1) 11 2
(IR SIS 2L T

Each cell shall be subjected to a half-sine shock of peak
acceleration of 150g, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 509, and pulse duration of 11 milliseconds.

A FEL 2L SRR PR L 1 5 T 2 S (DTSR B B3R | s,
o RPN R R [ 62 R, TR IALIOK | ppes, T
WIFESER 1B, R AR T SOE M 0 B NEEIE | o s
B FoAdk .

Hi it /N WA o i Fir RS2 [B] No P
Battery Minimum peak acceleration Pulse duration leakage, no
150gn BRAREE R IECME venting, no
¢ 150gs or result of formula disassemble,
NN 225D no rupture
6= .
Small Accelerat _ |( 100850 6ms and no fire.
batteries cceleration (gn)= mass”
whichever is smaller
50gn B2 G R EVIME
50gn or result of formula
KA H 205
1125
Large Actalerili _ 3000 11ms
batteries cceleration (gn)= P S
whichever is smaller
* RS T it 5 Mass is expressed in kilograms.

Baoan, Shenzhen, Guangdong, China.
Tel: 0755-28280690
Website: www.lionaces.com

E-mail: service@lionaces.com
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Clause Requirements Result Verdict

milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

FEA™ HL I B P T 2H R AE = AN A B T AL IE T M4 2 =
oy, BEERITMEZ =k, BHE 218k

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each
of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

BOR BB BN GHFR . B, TR K,
I B A A0 Fi s B Yt A AR 50 T F AN N T HLAE HEAT X
— RIS AT R 90% . A 9% HL He I 2R AN F T 58 A O IRAS 1)k
6 HE i AT Lt 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

38.3.4.5 MWK 5. ARG % 5 P
77 | Test 5: External Short Circuit See Table 5

AR PR R B R Y 2L N o A — BN ], DA FL A 2 i B Tk )
KSR E B 5T +4 C YR o I FA I [F) B T Fi vt 5 LT 2H ) DR/ Al
Beit, JERGEAT PG ANC R . I RGX AP R AN AAT Y, XN
LB B 20 22/ AE 5744 °C I FAFIR 6 /N, X TR
AR it 20 55 /D AE 57+4°C MR N AR 12 /NS o SR Ha itk
HLALAE 574 CIHIMAEEH, N2 — NN FAE /N T 0.1 RRARK)
FEEE AT o

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This Tefidfa,
period of time depends on the size and design of the cell or battery | Eptzi, i
and should be assessed and documented. If this assessment is not . No
feasible, the exposure time shall be at least 6 hours for small cells

i I
and small batteries, and 12 hours for large cells and large gf?jgfur?: 4
batteries. Then the cell or battery at 57+4°C shall be subjected to and no fire.

one short circuit condition with a total external resistance of less
than 0.1 ohm.

X — R0 2% ALE FELMh B R T 2 1 AR SR FE [ B 574 °C 5 4k 458
FLEE 1 /NI, BT R B A AP SRR O T R T — 2 s R T
B FFORFHKT%E . MRS AR 2RISR AT .

This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned to
57 £ 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test
and remains below that value.The short circuit and cooling down

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
Baoan, Shenzhen, Guangdong, China.

blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com

Website: www.lionaces.com
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) PR WAL R Fl5E
Clause Requirements Result Verdict
phases shall be conducted at least at ambient temperature.

BRI A E A A SR B AR 170°C, FF HAE RIS IS AR P K&
I JE 6 NN TRRR, B, oK.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.
38.3.4.6 i 6: FW/HE W2 6 b
Test 6: Impact / Crush See Table 6

#E GEMTERRTAET 18 KA RFEIE i)

Impact (applicable to cylindrical cells not less than 18mm in
diameter)

URE L BT A R S DR RO R T B, — 4R 316 UM
BRI EE L, FEE R 15.8 ZK20.1 =K, KEE/D 6
K, BRI RE, MoFZKE . K—5 91 Tw+0.1 T
SO EEAE AN 6142.5 JHIK i Ak ik v 2 A i AR A AL, T —AN L
TR BEVEI L X VA ELAE PH 1 i /) R BB B TE n PASE
M HPUEETEH T 5| SR 5P R 2 90 EE .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5
cm at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees from N/A N/A
the horizontal supporting surface.

P e, PVRI N 5 P 3E R AT I 5 RS R O )
FA% 15.840.1 Z KT R NEE . &l L2 — 0
e

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mmz=0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only
a single impact.

BRI A E A S SRR AR 170°C, FF HAE RIS IS AR P K&
I 5 6 INEF AR, ToikE K.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
=1 Baoan, Shenzhen, Guangdong, China.
Zionaces T¢§D blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com
Website: www.lionaces.com
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Verdict

BE GaH TR, 835, Mm/4dam b fmeEs T 18 =X
F8 [BA A 7 FLVESD

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

K FE B B TT A R TR PR AN T TR 5% 1, 55 7 BB N oK
TE 58—/ fuh s RS R 2N B KPS . B EFrsit T, BB
BULF =Ml —:

(a) HEINH) ) EIEF13 T 4-+0.78 T

(b) MBI N EED1002R; 5L

(c) FEVLARTEIA SR AR F E )50% 8 LL L

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of
approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original
thickness.

— HIARR AL IR TR 100 Z2RECGE L, Uil g 2 /b
KR EFE 50%, RIATRERRIE 7.
Once the maximum pressure has been obtained, the voltage

drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

P AL T B 25 v it 9 N B B 1) — T it s o L0 /68 T T R 9 A
P Tt o BRI T FL v R M5 A B 3 L ) T e

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

BN BURE L TR B R — B e RS R SR 5K 6
/NI o R IR A5 P 2 AR A I At X6 B R BT F T R AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have
not previously been subjected to other tests.

BER F AN B A A IR FE AL 170°C, I BAR RIS R A
BI85 6/ N TEfE A, ToE K.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

Tk,
TemE, Joid
‘K. No

disassemble ,

no rupture
and no fire.

38.3.4.7

WX 7: D7

Test 7: Overcharge

k7
See Table 7

The results Moy 7

nnot b' \‘

\

Baoan, Shenzhen, Guangdong, China.

ionaces T¢§D blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com

Website: www.lionaces.com

isf report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
duced except in full with our prior written permission. The document is available on request and the brief information for its validation can

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,




e ERREIREHRERAT

y —ar 1= :
& [ IONACES e a7 5% 20

Lionaces Technology Co., Ltd

) PR WAL R Fl5E
Clause Requirements Result Verdict
78 FEL FRLUAT A0 U 1) 32 7 8 LI i KR 8 8 FE LA A o
/NBEITR

(a) il A AR 78 B R AN KT A8 ORI, k56 i /) R T
e PV ZH 5 K 7 FE R ) 7R £ 22 AR P B BN

(b) il 3 P 2 AR 70 FE R K T 18 AR, 1k i) /N LS B2y
B FEHL L 11,215

BRI NP R HEAT, AT R R R 24 /N

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows: TEA3 it

(@) When the manufacturer’s recommended charge voltage is Tt k. No
not more than 18V, the minimum voltage of the test shall be the disassemble

lesser of two times the maximum charge voltage of the battery or and no fire.
22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

FOR 78 A AR I B rh e 5 7 RN TR, TGk K.
Rechargeable batteries meet this requirement if there is no

disassemble and no fire during the test and within seven days after
the test.

MK 8: R R W% 8

38.3.4.8
Test 8: Forced discharge See Table 8

R I RAEIA IR E T 5 12V B IR L AT b mcE, v
FELUAL FELSE B DR RS 4R P IR A5 T 1) 36 T 45 T R R ORTBCREL LR 2% A T
)G

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

KT 2 DR/ INRIERUE 8 PR FL REL S e 5 ke F Tl AR TG, B 4 e T
R IR RS B AT SR AR, TR TR] /N D AT ik %

ket 2 AN P y frm B °
AR (D | | deassemble | P

The specified discharge current is to be obtained by connecting | 514 no fire.
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

R J et B 7 R VAR TS AR A S 7 RN TSR, TS
#2-K . Primary or rechargeable cells meet this requirement if there

is no disassemble and no fire during the test and within seven days
after the test.

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
=1 Baoan, Shenzhen, Guangdong, China.
Zionaces T¢§D blogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com
Website: www.lionaces.com




e ERREIREHRERAT

& 1 IONACES

Lionaces Technology Co., Ltd

5 %% 5 Report No.: LA2024B0228001U
% 15 7 4t 20 I

6. JALAE Test Data

%1 BT 5
Table 1 Altitude simulation
- HE Voltage (V) J§i & Mass(g) ALER, H
e [N L EXT NS
R T el 4% NRE N Wik Whether leakage
A “ﬂ[ s_p AN A N | [ A ) ’
Sample | Before ?‘Jﬁt)ﬁ residual | Before {‘IJ&QE loss venting,
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 5.088 5.086 99.961 401.717 401.714 0.001 N
Z2 5.086 5.086 100.000 | 402.345 | 402.345 0.000 N
Z3 5.089 5.087 99.961 399.556 | 399.556 0.000 N
Z4 5.088 5.088 100.000 | 402.443 | 402.443 0.000 N
X1 5.085 5.085 100.000 | 400.407 | 400.403 0.001 N
X2 5.086 5.086 100.000 | 400.667 | 400.667 0.000 N
X3 5.085 5.085 100.000 402.551 402.551 0.000 N
X4 5.086 5.085 99.980 402.705 402.701 0.001 N
%2 R R 5
Table 2 Thermal test
- HE Voltage (V) 5 & Mass(g) ALER, H
e AR, BRI K
W5 | WA P WA f# | Whether leakage
A “ﬂ N N A N p Al g 3
Sample | Before M5 residual | Before Wit loss venting,
No. Eat After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 5.086 5.052 99.331 401.714 401.678 0.009
Z2 5.086 5.049 99.273 402.345 402.312 0.008 N
Z3 5.087 5.053 99.332 399.556 399.532 0.006 N
Z4 5.088 5.049 99.233 402.443 402.411 0.008 N
X1 5.085 5.048 99.272 400.403 400.378 0.006 N
X2 5.086 5.053 99.351 400.667 400.628 0.010 N
X3 5.085 5.051 99.331 402.551 402.515 0.009 N
X4 5.085 5.055 99.410 402.701 402.675 0.006 N
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*3 &) p
Table 3 Vibration
LT Voltage (V) Ji% £ Mass(g) ALER, H
ﬁiﬁ = ikt - filtA, BRRATER K
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 5.052 5.052 100.000 | 401.678 | 401.678 0.000 N
z2 5.049 5.049 100.000 | 402.312 | 402.312 0.000 N
Z3 5.053 5.053 100.000 | 399.532 | 399.528 0.001 N
Z4 5.049 5.047 99.960 402.411 402.411 0.000 N
X1 5.048 5.048 100.000 | 400.378 | 400.374 0.001 N
X2 5.053 5.053 100.000 | 400.628 | 400.628 0.000 N
X3 5.051 5.051 100.000 402.515 402.515 0.000 N
X4 5.055 5.053 99.960 402.675 402.671 0.001 N
Tjﬁlg = i Shock P
LT Voltage (V) Ji% £ Mass(g) ALER, H5
ﬁ% e — - AR, BHRATES K
Siﬁ:;le ggﬁ?{i Wits ref?cﬁal ggﬁ?@ Wi)s Ty;:’: Whet\tg:t:ﬁglfage’
No. Eat After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 5.052 5.052 100.000 401.678 | 401.674 0.001
Z2 5.049 5.049 100.000 402.312 | 402.312 0.000 N
Z3 5.053 5.053 100.000 399.528 399.528 0.000 N
Z4 5.047 5.047 100.000 402.411 402.411 0.000 N
X1 5.048 5.046 99.960 400.374 | 400.374 0.000 N
X2 5.053 5.053 100.000 400.628 | 400.628 0.000 N
X3 5.051 5.049 99.960 402.515 | 402.511 0.001 N
X4 5.053 5.053 100.000 402.671 402.671 0.000 N
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%5 Sk p
Table 5 External short circuit
RS B e B AR, R, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 57.6
Z2 57.8 N
Z3 57.8 N
Z4 57.6 N
X1 57.8 N
X2 57.7 N
X3 57.8 N
X4 57.7 N
%6 B I b
Table 6 Crush
FE i B e AT, K
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)
Z5 234 N
Z6 23.2 N
z7 234 N
Z8 23.5 N
Z9 23.3 N
X5 23.3 N
X6 23.3 N
X7 23.5 N
X8 23.4 N
X9 23.2 N
®7 i b
Table 7 Overcharge
FE i A, &K
Sample No. Whether disassembile, fire (Y/N)
Z10 N
Z11 N
212 N
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Z13
X10
X11
X12
X13

Z2|1Z2|Z2|2Z2|Z

*8 i ) TR
Table 8 Forced discharge

e TR A, &K
Sample No. Whether disassembile, fire (Y/N)

Z14 N
Z15
Z16
217
218
219
Z20
Z21
722
723
X14
X15
X16
X17
X18
X19
X20
X21
X22
X23

Z2|1Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|2Z2|Z2|Z
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7. Uif2E Procedure Photo RN |
Marking

ToAL P

Pretreatment

l
l l ,, i

Z1~Z4 25~79 Z10~213 Z14~723
X1~X4 X5~X9 X10~X13 X14~X23
\4

T AR A

Altitude simulation

v
T e

Thermal test

' !

IRzh /AN F i ) TR
Vibration Crush Overcharge Forced discharge
i
Shock
\4
A i
External short circuit
l v
Hos hb 2R
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S il s 1@ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
& ilrcannot be duced except in full with our prior written permission. The document is available on request and the brief information for its validation can

Add: 301, Building B8, Junfeng Industrial Zone, Yonghe Road, Heping Community, Fuhai Street,
Baoan, Shenzhen, Guangdong, China.

pblogy Co., Ltd. Tel: 0755-28280690 E-mail: service@lionaces.com

Website: www.lionaces.com



--'""" RBRHBIFEHRERAR

& | IONACES

Lionaces Technology Co., Ltd

8. MiXi& & Test equipment

875 %5 Report No.:

LA2024B0228001U
% 20 7T 4k 20

LA-BT-E068 LR $ﬂ:
Electronic balance
LABT-EO04 | B A R AR B A
Battery pressure simulation test tank
AR AP R A 0 A
Liee=072 Programmable fast temperature change test box
EENIE /N
LA-BT-E013 BEARED AL . ;
Electromagnetic vibration testing machine
Y YN
Mechanical impact tester
LA-BT-EQ96 | AL¥iSLicR{
Digital temperature recorder
P VA 66 4% S 56 L
LA-BT-E097 Battery short circuit tester
I % 3
LA-BT-E084 CER K7 YRR LN .
Battery crush test instrument
1= 5= i v
LA-BT-E026 | W/Eidaxik
Temperature recorder
LA-BT-E091
LA-BT-E092 NERi YRS =N
LA-BT-E093 DC power supply
LA-BT-E094

iR G R
----End of report----
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